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1 Order

11 Chronology

Date Received Order

2012-09-24 2012-09-25 Determination of burning behaviour, smoke emission and
dropping behaviour according to ONORM A 3800-1.

1.2 Samples

No. Received Sample Identification

1 2012-09-24 1 "Basel”
(1) Samples provided by the customer. (2) Sample drawn by OT1.
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2 Findings / Tests performed

2.1 Description of the specimen
Description of the specimen according to DIN 60 000

Test results

Tested sample: 1

Type of fibre according to 90% Wool
DIN 60 001 part 1 and DIN ISO 2076 10% Polyamide
(declaration by the applicant)
Technological description woven fabirc
2.2 Test and evaluation of burning behaviour excluding building products

Test conditions “

Standard: ONORM A 3800-1 point 4.1
Arrangement of the sample: fixing of sample with double-sided adhesive tape

Test results

Tested sample: 1

Evaluation criteria Test

1 2 3
Ignition of the not flamed specimen [yes/noj no no no
Afterflame time [min:sec] 0:00 0:00 0:00
Afterglow time [min:sec] 0:00 0:00 0:00
Undestroyed length of flamed specimen [em] 44 4] 42

Classification

According to the classification criteria of ONORM A 3800-1, point 4.1, the tested sample

can be classified as "Brennbarkeitsklasse - schwerbrennbar” 1

1) In the withdrawn standard ONORM B 3800-1:1988 classified as "Brennbarkeitsklasse B1-schwerbrennbar”
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2.3 Determination and Classification of dropping behaviour

Test Conditions %

Standard: ONORM A 3800 part 1 item 4.3
Type of specimen: texfile fabric
Kind of flaming: Schlyterbrenner

Test Results

Tested sample: 1

dropping nufr;::; c:jfoc;l:,zps kindling
Test 1 no 0 -
Test 2 yes 2 no
Test 2 yes 2 no

Classification
The tested specimen can be classified according to ONORM A 3800-1, item 4.3.1 as:
Tropfenbildungsklasse Tr 1 - nicht tropfend

Note: The determination of the dropping behaviour is done by the “5 drop-rule” according to agreement. In the
case of faling down of less than 5 drops there is no risk involved. Therefore the sample is classified as
Tropfenbildungsklasse Tr1 — nicht fropfend.

2.4 Determination of smoke emission

Test Condiﬁons%ﬁf

Standard: ONORM A 3800 part 1/4.2
Specimen: textile fabric
Arrangement of the specimen: loose

Test results

Tested sample: 1

smoke emission [%]
Test 1 Test 2 Test 3 Test 4 Test 5 Mean Value

9 11 3 11 3 7

Classification
The tested specimen can be classified according to ONORM A 3800-1, item 4.2.1 as:

Qualmbildungsklasse Q1 - schwachqualmend
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3 Remarks

Validity

There are no regulations concerning duration of validity in the individual test standards. As the results of the
examinations refer only to the submitted and examined samples, the report is valid for these for an unlimited period.
A period of validity specified as part of an expert evaluation is in the discretion of the consultant or the OTI.

The applicability of results and expert evaluations for materials not tested is in the responsibility of the applicant.
Whereby an apportionment of results as well as any specified period of validity can only be done for identically
constructed products and only as long as the product produced unchanged.

Possible national or international restrictions concerning the terms of usability of test and classification reports have to
be considered; this is not the responsibility of the test laboratory.

Sample Material
Results of performed tests only refer to the sample material provided.

Without explicit written other agreement testing is destructive and the sample material is fransferred to the property
of OTI, which is entitled to freely decide on storage and disposal.

Issuance

The valid first issue is done in paper and has single-handed signatures. For reference purposes and filing an unsigned
electronic duplicate can be delivered in pdf format. Duplicates and franslations will be marked accordingly on the
cover sheet.

Quality management and accreditations

All tests and services are performed under a quality management system according to EN/IEC ISO 17025.

ATl is accredited by several organisations for various tests offered. It also is a Notified Body for several directives
with the registration number 0534 (see http://ec.europa.eu/enterprise/newapproach/nando/).

The accreditation by the Federal Minisiry of Economy, Family and Youth as testing laboratory was repeated
under reference BMWFJ-97.714/0198-1/12/2012 (Individual accredited test procedures are marked with the
federal laboratory logo): The accreditation for testing and inspection of construction products was given by the
OIB (Austrian Institute of Construction Engineering). Details and other accreditations are given on request and
can be found on www.oeti.biz.

Validity type-examination

The validity of the type-examination is generally limited to a maximum of 5 years. If a reference standard will
modified before the 5-year period of validity is expired, the validity remains unchanged, except if the change was
made for safety reasons. In this case, the validity ends with the withdrawal of the standard.

If all reference standards remain valid and no changes were made on the prototype, an extension of validity can be
done. An application for extension of the validity may placed at the earliest 12 months and no later than 6 months
before the expiry of validity.

This issue replaced for all preceding issues of these type numbers.

Copyright und Usage Notes

It is pointed out, that any alterations, amendments or falsifications of reports not authorized by the issuer of the report
will be prosecuted as civil and criminal offences; this especially to the appropriate requirements of ABGB, UrhG, UWG
and criminal law and their respective international equivalents.

Reports are protected under international copyright laws. Written consent of the OTl is required for publications (also
in excerpt) and reference to tests for public relation purposes. Reports may only be reproduced in full length.

End of Report




e L oo
T e L
W F 0 da o B® = LR S =R NS -
SwmsC-® A WS WET Caams o = o ee
ST 4 = mrutersns wan == .
B P L =
R = B S o
T T I R L T L
= . B I - N
R T I T B B
W, e o= w - Easst . L -y -
B et R R
] 48y = ms Yt g =gl I - -
SR S - R
o L -
LR bk T L=y = (L B
o K, o v e ' e -m o

-

ronm

R S
e ] e

‘p A E e s ompien g
: .

A

EREE

e - R e ]

T ML AEEe - BV ecy g

R e i G R
S Ay Sew w "o
I A IR S Rar-T
g E

L LT

I .
tmpranl L a2 T
Al - o = e =—

= s ‘e e

B A e

- e - - -

o1 Lty — Qans

= - - -

- —=

Fainmai

A s b OISRk AITSSE AT nEapw e, sy &=
I B e U T T S 1 TR o e
. e L TR L R T I Pt T

S ﬁ:gj:-w—.»‘i—w»—t:r e pHE g o
W eelBn T Tl el SaRe ot gt S gf ek S
ST T ey B A S 1 e ST

TRk Tl o o B TR P oo e T

e - T S ey -

S =ikl S EEr

= .- s, #5 = =2 _ - f.AkE S L A
B it B e L T = BT
B == S La, Ay . LT -
= i
S o UL i TN - o g S T i
B P i RN W e e Ty

S e

EoagsEarr LN e anraansee vl £

- - =i o SltSee-a ex. gelpak offat an
o " SR e e T e gt iRyt e C B

I o
R

- Y st mrelira, = eaers Lgpee il Sty

= ale isTer bec AT Tl Sdaemic s o
L crol oAyt TR | Bt ookl -

T

L

L R I = e e L I ]

S R @ 0D ey T Pomapd Bt 41
et a0t Wy el BT Ne o
e e e L A

B s BRI wil e S e T
Wl = RS w4 - e Dty
B B AL = U PR S LT SRS = e S
© ufemsn e - Rteteh LT T T s b

o ST W et ve Eein e, e TweRA

L

= T =

g 3 s

Sl ey e ==
S L T wmTonkL. Fh oyl W C o Eaees o el

A BRI o STy 4

"
-
- Ap gl emen =l g Rt =l T = e

S T ROE D ES W e T AL B e
SnoEsrubhen e Tk e = e daiog s s

e =




